WROLY

HYDROSTRES§

Operating Instructions

SB wire saw

Index 001

Operating Instructions

10988364 en / 25.07.2009




Page 2

Congratulations!

With a Hydrostress unit from TYROLIT, you have chosen a tried and tested piece of equipment
which has been designed and built to leading technical standards. Only genuine TYROLIT Hy-
drostress replacement parts can guarantee quality and interchangeability. We are unable to ful-
fil our warranty obligations if maintenance work is neglected or carried out unprofessionally.
Any repair work must be carried out by trained personnel only.

Our aftersales service is available to help ensure that your TYROLIT Hydrostress units remain in
perfect working order.

We hope that you enjoy untroubled and fault-free working with your TYROLIT unit.
TYROLIT Hydrostress

Copyright © TYROLIT Hydrostress

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfaffikon
Switzerland

Tel. 0041 (0) 4495218 18
Fax 0041 (0) 44 952 18 00

SB



SB

> P P

TYROLIT Hydrostress AG

Safety

These instructions are just one part of the documentation which is supplied together with the
wire saw. These instructions go together with the "Safety Manual / System Description for Wire
Saws" to form a complete set of documentation.

DANGER

Failure to comply with the safety instructions in the "Safety Manual / System Handbook" may

result in serious injury or even death.

P Please ensure that the "Safety Manual / System Description for Wire Saws" has been read and
understood in full.

DANGER

Cuts from the diamond wire!

P Always wear protective gloves when working on the wire saw, particularly when working on
the diamond wire.

P Only operate the wire saw with a guard.

DANGER

Serious injury or material damage as a result of uncontrolled movements of the
wire saw!

P Never connect or disconnect hoses while the wire saw is running.

Page 3



TYROLIT Hydrostress AG

2 Description
2.1 Wire saw system

The "Safety Manual / System Description for Wire Saws" describes how to work safely with wire
sawing systems.

2.2 Components

1 Diverter roll 9 Securing clamp
2 Drive motor 10 Wheel

3 Safety cover 11 Swivel roll holder
4 Chassis (handle) 12 Diverter rolls

5 Drive roll unit 13 Securing clamp
6 Crane hook 14 Swivel roll

7 Working table, hinged 15 Diverter roll

8 Swivelarm

The SB wire saw can be operated vertically or horizontally.

Page 4 SB



SB

TYROLIT Hydrostress AG

3 Design and function

3.1 Method of operation

The diamond wire is driven by a motor via the drive roll unit. The diamond wire is pulled into
the SB wire saw via the swivel arm (A). The diamond wire can be stored in the SB wire saw on
several rolls (B).

<d

>

”

A Drive roll unit
Swivelling movement via hydraulic cylinder
B Diamond wire storage

3.2 Diamond wire direction of travel
The direction of travel of the SB wire saw is predetermined by the freewheeling of the drive roll-

ers and cannot be changed.

w .I. I ‘.I..
i » [ Pl (P
»

Page 5



TYROLIT Hydrostress AG

Page 6

3.3

3.4

Drive motor

The drive rolls of the SB wire saw are driven by a hydraulic motor. The drive motor must be in-
stalled before initial commissioning.

Motor attachment

>

Hydraulic cylinder feed motion

A hydraulic cylinder is used for the feed motion. The feed motion takes place when the dia-

mond wire is pulled into the machine. This is done by swivelling the rocker with the drive rollers

upwards.

>

SB



TYROLIT Hydrostress AG

Page 7

3.5

3.6

Inserting the diamond wire

The TYROLIT diamond wire can be inserted into the wire saw open or closed.

Attention must be paid to the direction of travel of the diamond wire when the diamond wire is

inserted.

L\ ®

9 )

e A@@ Ul

Using the diamond wire storage

The SB wire saw has several storage rolls. In order to expand the storage, the diamond wire
must be pulled out of the wire saw and crossed.
Storage capacity information can be found in the technical data.

Additional storage

>

SB



TYROLIT Hydrostress AG

3.7 Diam ond wire guard

DANGER

Death or serious injury as a result of the wire acting like a whip or diamond wire elements
flying off.

P Always work with the diamond wire guard closed.
P Make sure that you always stick to the defined safety distances and working areas.
Avoid free-running lengths of diamond wire.

T
2
Cop

Lll o)
o

.
i

3.8 Anchoring the SB wire saw

Before the SB wire saw is started up, the SB wire saw must be firmly anchored to the sub-sur-
face.
The securing clamps included in the scope of delivery must be used to anchor the SB wire saw.

Page 8



TYROLIT Hydrostress AG

Page 9

DANGER

To secure the SB wire saw, anchoring elements appropriate for the sub-surface must be used.
When positioning the dowels the installation instructions of the dowel manufacturer must be

followed.

Example: TYROLIT instruction leaflet for M12x50 dowels

RO

HYDROSTRESS
M 12 x 50
Lt min 400 mm
el min 200 mm
Made in Germany Mo min 400 mm
Concrete = C20/25 Y /Q)

106/2

Telels
Y ST
L‘," wn
1.5

‘h
>
]

cud
A

4./

I

© 15 x 54 mm

max. 660 kg

03/04 5.000

Securing clamps

The securing clamps can be stowed away on the back of the SB wire saw for transportation pur-

pose.

SB



SB

TYROLIT Hydrostress AG

3.9 Water connection

3.10

The cooling water of the saw system flows from the drive unit directly to the water distribution
on the SB wire saw. The water is led via the water distribution block to the diverter rolls and the
water lances. The quantity of water can be metered at the drive unit and the water valve block.

Water distribution

Hydraulic connections

The SB wire saw is combined with a TYROLIT drive unit to form the wire sawing system. Infor-

mation about the correct way to connect and operate these units can be found in the operating
instructions for the drive unit.

1 Diamond wire drive motor
2 Hydraulic cylinder feed motion
3 Diamond wire drive motor leakage oil connection

Page 10



TYROLIT Hydrostress AG

3.11 Swivel roll

The swivel rolls make it possible to guide the cut of the diamond wire precisely. The swivel roll
must be fixed using a clamping screw during the cutting work.

|

3.12 Swivel roll holder

When the amount of storage is expanded, the alignment of the diamond wire between the
storage roll and the swivel roll is provided by the adjustable swivel roll holder.

Page 11



TYROLIT Hydrostress AG

Page 12

4
4.1

4.2

Application
Correct cutting direction

Taut side and slack side

The saw cut should be carried out with the taut side (Z) of the diamond wire, since this provides
the best cutting conditions.

Z Tautside
S Slack side

Finishing the cut

The swivel rolls must be swivelled inwards when the cut is being finished. Towards the end of a
cut, cutting should take place with reduced feed force. This measure makes it possible for the
swivel rolls to catch the diamond wire perfectly upon the exit of the diamond wire.

SB



5 Servicing and maintenance

5.1

Maintenance table

TYROLIT Hydrostress AG

Maintenance and servicing table

=2 X
>% |8 %
gs |2 £ g
v 9 k] - H T
gE (2 = > po >
L E v v H [ [
v o - 9 (] £ £
@ S < s > < <
SB wire saw P Retighten loose screws and nuts X X X
Drive rolls and P Check the bandages for wear, see 5.2 X X X
guide rolls
P Check bearings X X X
» Clean X X
Hydraulic cylinder P Check for cleanliness / damage X X X
P Lubrication X X
Drive motor P Check for cleanliness / damage X X X X
Couplings P Check for cleanliness / damage X X
Water economy P Check the water line for cleanliness X X
and leak-tightness.
P Blow out water X
Diamond wire P Clean with water X
P Check for wear X X X X
Service P To be performed by TYROLIT Hydros- | After 100 /300 /500 / 700 hours
tress AG or an authorised workshop
SB Page 13



TYROLIT Hydrostress AG

5.2 Checking bandages for wear

A
‘J

13 mm

5

L

22 mm

A New bandage
B Worn bandage

5.3 Troubleshooting

To guarantee a rapid and professional solution to the problem, it is important that you have

prepared as follows before calling:

« Try to describe the fault as precisely as possible

- Make a note of the type and index description (refer to the name plate)

« Have the Operating Instructions close to hand

y -

@)

Typ
Masch.- Nr.
Gewicht.

O CH-8330 PFiffikon ZH

EYDROSTRESﬂO

o
Index N

Bavjahr I c E

Made in Switzerland O

Page 14

SB




TYROLIT Hydrostress AG

6 Technical Data

6.1 Dimensions

1075
1275

400

Dimensions in millimetres

6.2 Weight

The total weight of the SB wire saw including main motor is 175 kg

6.3 Noise exposure (noise level)

Hearing protection must be worn when working with the SB wire saw.

Noise level measurement

Parameter Value

Noise level at the ear of the user (L) dB (A)
Noise level at workplace (Lea) 85 dB (A)
Sound power according to ISO 5349-2 93 dB (A)

Page 15



TYROLIT Hydrostress AG

6.4 Water connection

5

m
/1
11\
Pressure 1 bar (min.) to 6 bar (max.)
Quantity at least 4 1/min
Temperature max. 25°C

6.5 Hydraulic cylinder

Hydraulic cylinder

ONE—o

Type Hydraulic cylinder 2T MP1
Article number 10981872

Dimensions Dm50/25x150
Connections G3/8"

Page 16



SB

TYROLIT Hydrostress AG

6.6 SB hydraulic drive motor

Hydraulic motor

Speed

900 to 3500 rpm.

Size

3

Absorption volume

20 ccm? to 50 ccm?

Operating pressure

max. 260 bar

Type

External geared motor

6.7 Diamond wire speeds

The optimum wire cutting speed for standard applications is 20-25m/s.

Diamond wire speeds
a

. 20 cm? 25cm? 31 cm? 40 cm? 50 cm?
33 1/min 1650 16 1320 12 1065 10 775 7 660 6
rpm m/s rpm m/s rpm m/s rpm m/s rpm m/s
45 I/min 2250 21 1800 17 1452 14 1125 1 900 8
rpm m/s rpm m/s rpm m/s rpm m/s rpm m/s
50 I/min 2500 24 2000 19 1613 15 1250 12 1000 9
rpm m/s rpm m/s rpm m/s rpm m/s rpm m/s
60 I/min 3000 28 2400 23 1935 18 1500 14 1200 11
rpm m/s rpm m/s rpm m/s rpm m/s rpm m/s
65 I/min 3250 31 2600 24 2097 20 1625 15 1300 12
rpm m/s rpm m/s rpm m/s rpm m/s rpm m/s
70 1/min 3500 33 2800 26 2258 21 1750 16 1400 13
rpm m/s rpm m/s rpm m/s rpm m/s rpm m/s
75 1/min 3750 3000 28 2419 23 1875 18 1500 14
rpm rpm m/s rpm m/s rpm m/s rpm m/s
80 I/min 4000 3200 30 2581 24 2000 19 1600 15
rpm rpm m/s rpm m/s rpm m/s rpm m/s
90 I/min 4500 3600 2903 27 2250 21 1800 17
rpm rpm rpm m/s rpm m/s rpm m/s

|:| Operation possible

|:| Operation not possible

Page 17



TYROLIT Hydrostress AG

6.8 Diamond wire lengths

The total diamond wire storage capacity of the SB wire saw is 10 m.

The feed motion takes place when the wire is pulled into the machine. This is done by swivel-
ling the rocker with the drive rollers upwards. The wire lengths that are pulled into the machine

are shown in the "Diamond wire lengths" table.

L2—

Diamond wire length

Storage Rocker down + L2 (rocker up) =Total length
L1 without storage 5,50 m 2,00 m (LT+L2)=7,50 m
L1 + storage A 7,50 m +2,00m=4,00m (LT+L2)=9,50 m
L1 + storage B 9,50 m +2,00m=6,00m (L1+L2)=11,50m
L1 + storage C 11,50 m +2,00m=8,00m (L14+L2) =13,50 m
L1 + storage D 13,50 m +2,00m=10,00 m (L1+L2)=15,50m

Page 18

SB



SB

TYROLIT Hydrostress AG

EC declaration of conformity

Description Wire saw
Type designation SB
Year of construction 2004

We declare under our own liability that this product complies with the following directives and
standards:

Directive applied

Machinery Directives 2006 / 42 / EC

Standards applied

EN 12100-1 Safety of machines — basic concepts, general design principles

EN 12100-2

EN 294 Safety of machinery - Safety distances to prevent upper limbs
reaching danger areas

EN 349 Safety of machinery - Safety distances to avoid crushing of body
parts

EN 982 Safety of machinery
Safety requirements for safety systems and their components - hy-
draulics

Page 19



WROLy

HYDROSTRESS

Ersatzteilliste

Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

Seilsage SB

Index / Indice 001

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

A

Verwendung der Ersatzteilliste

Die Ersatzteilliste ist keine Montage- oder Demontageanleitung. Diese Er-
satzteilliste dient ausschliesslich zum einfachen und schnellen Finden von
Ersatzteilen, die bei der untenstehenden Adresse bestellt werden kénnen.

Sicherheitsvorschrift

Montieren oder demontieren von Baugruppen kann Risiken ber-
gen, auf die in dieser Ersatzteilliste nicht hingewiesen wird.

Das Verwenden dieser Ersatzteilliste fiir Montage- oder Demonta-
gezwecke ist strikt verboten. Fir Montage- und Demontagearbeiten
sind ausschliesslich die entsprechenden Beschreibungen in der
Betriebsanleitung zu befolgen.

Nichtbeachten dieser Vorschrift kann zu Verletzungen fuhren, die
im schlimmsten Fall auch den Tod zur Folge haben kdénnten.

Bestellungen

Information

Um Falschlieferungen zu vermeiden, sollten vor der Versendung die An-
gaben in der Bestellung auf Richtigkeit und Vollstandigkeit (siehe unter
Bestellangaben) Uberprift werden.

Es ist auch darauf zu achten, dass die Lieferadresse vollstandig ange-
geben ist.

Bestelladresse:

TYROLIT Hydrostress AG
Witzbergstrasse 18

CH-8330 Pfaffikon

Switzerland

Telefon +41 (0) 44 /952 18 18
Telefax +41 (0) 44 /952 18 00
e-mail: inffo@tyrolit.com
www.tyrolit.com

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

0

0.1

Ersatzteilliste

Bestellangaben

0 HYDROSTRESS o)

Typ | Index I
Masch.- Nr. I Baujahr I
]

Geviicht

O CH-8330 Pfaffikon ZH Made in Switzerland o

Bei Bestellungen von Ersatzteilen benétigen wir folgende Angaben:
* Maschinentyp geméass Typenschild (z.B. SB)

¢ Maschinennummer geméass Typenschild (z.B. 20030000)

« Maschinenindex gemass Typenschild (z.B. 000)

e Ersatzteilnummer gemass Ersatzteilliste (z.B.10979435 )

Fur Bestellungen, Fragen und Informationen wenden Sie sich bitte an die
zustandige Niederlassung.

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

How to use the spare parts list

The spare parts list is not intended as instructions for assembly or disman-
tling work. It is exclusively intended to help you to quickly and easily find
spare parts, which can then be ordered at the address below.

Safety regulations

The assembling or dismantling of modules can involve risks which
are not identified in this spare parts list.

The use of this spare parts list for assembly or dismantling purpos-
es is strictly forbidden. For assembly or dismantling tasks it is es-
sential to only follow the corresponding descriptions in the operat-

ing manual.

If this regulation is not heeded injuries may be incurred which in
the worst case can also be fatal.

Ordering

Information

To avoid incorrect deliveries you should check the order details for cor-
rectness and completeness (see under ordering details) prior shipment.

You should ensure that the delivery address is given in full.

Order address:

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfaffikon
Switzerland

Tel. +41 (0) 44 /952 18 18
Fax +41 (0) 44 /952 18 00
e-mail: inffo@tyrolit.com
www.tyrolit.com

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

0 Spare Parts List

0.1 Ordering details

EYDROSTR ESﬂ® @)

When spare parts are ordered we need the following details:

« Machine type according to nameplate (e.g. SB)

¢ Machine number according to nameplate (e.g. 20030000)

* Machine index according to nameplate (e.g. 000)

e Spare part number according to the spare parts list (e.g. 10979435)

For orders, questions and information please contact your responsible
branch office.

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

Utilisation de la liste des pieces
détachees

La liste des pieces détachées n'est pas une instruction de montage ou de
démontage. Cette liste sert exclusivement a trouver simplement et rapide-
ment les pieces détachées, qui peuvent étre commandées a l'adresse
mentionnée ci-dessous.

Prescription de sécurité

Le montage ou le démontage des modules peut présenter des ris-
gues dont il n'est pas fait mention dans cette liste des pieces
détachées.

A Il est strictement interdit d'employer cette liste des piéces
détachées a des fins de montage ou de démontage. Pour les opéra-
tions de montage et de démontage, il faut exclusivement suivre les

descriptions correspondantes dans le mode d'emploi.

Le non-respect de la présente prescription peut conduire a des
blessures, pouvant méme entrainer la mort.

Commandes

Information

I'expédition I'exactitude et I'exhaustivité des indications fournies dans la

Pour éviter des livraisons inappropriées, il est conseillé de vérifier avant
1 commande (voir Données de commande).

Il faut aussi veiller a bien indiquer I'adresse de livraison en entier.

Adresse de commande :

TYROLIT Hydrostress AG
Witzbergstrasse 18

CH-8330 Pfaffikon

Suisse

Téléphone +41 (0) 44/952 18 18
Télécopie +41 (0)44/952 18 18
e-mail: info@tyrolit.com
www.tyrolit.com

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

0.1

Liste des pieces détacheéees

Données de commande

EYDROSTR ESﬂ® @)

- N

Lors de la commande de piéces détachées, nous avons besoin des don-
nées suivantes :

« Type de machine selon la plaque signalétique
(p.ex. SB)

* Numéro de machine selon la plaque signalétique
(p.ex. 20030000)

« Indice de machine selon la plaque signalétique
(p-ex. 000)

* Numéro de piéce détachée selon la liste des piéces détachées
(p.ex. 10979435)

Pour les commandes, questions et informations, vous étes prié de vous
adresser a la filiale compétente.

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

Uso della lista delle parti di ricambio

La lista delle parti di ricambio non € un manuale d'istruzioni per montaggio
0 smontaggio. Questa lista delle parti di ricambio serve esclusivamente per
trovare in modo semplice e rapido parti di ricambio che possono essere or-
dinate all'indirizzo riportato qui sotto.

Norme di sicurezza

Pericolo

I montaggio o lo smontaggio di componenti della macchina puo
comportare pericoli che non sono indicati in questa lista delle parti
di ricambio.

A E' assolutamente vietato servirsi di questa lista delle parti di ricam-
bio per scopo di montaggio o di smontaggio. Per operazioni di
montaggio 0 smontaggio occorre seguire esclusivamente le rela-

tive istruzioni nel manuale per I'uso della macchina.

La mancata osservanza di queste norme puo comportare lesioni, e
nel caso peggiore anche la morte.

Ordinazioni

Informazione

Per evitare forniture incorrette, occorre verificare prima dell'invio dell'or-
dinazione se i dati indicati in essa sono corretti e completi (vedere la lista
dei dati per l'ordinazione).

Occorre verificare anche se l'indirizzo per la consegna é esatto e com-
pleto.

Indirizzo per ordinazioni:

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pfaffikon
Svizzera

Tel. +41 (0) 44 /952 18 18
Fax +41 (0) 44 /952 18 00
e-mail: inffo@tyrolit.com
www.tyrolit.com

10986991 de / 16.7.09



Ersatzteilliste / Spare Parts List / Liste des pieces détachées / Lista delle parti di ricambio

0 Lista delle parti di ricambio

0.1 Dati per I'ordinazione

HYDROSTRESS 0

B ndec
Masch.- Nr. NN Bavjahr I
|
L@ JUrR— Wade in switzeriana (O

Per ordinazioni di parti di ricambio ci occorrono i dati seguenti:

¢ Tipo di macchina indicato sulla targhetta della macchina
(per es. SB)

* Numero della macchina indicato sulla targhetta della macchina
(per es. 20030000)

« Indice della macchina indicato sulla targhetta della macchina
(per es. 000)

* Numero della parte di ricambio secondo la lista di parti di ricambio
(per es.10979435)

Per ordinazioni, domande o richieste d'informazioni Vi preghiamo di riv-
olgerVi all'agenzia competente.

10986991 de / 16.7.09



¢00/49s

0004-54210-01

0000-60129-36

0000-60129-39

0000-60129-38
13D1-20901-00 01S1-12090-00

01Q1-05012-00

()

@

@
0771-00150-50
0000-60129-35

A4
0000-60129-37
12D1-00010 f/

u

—
e

99MS-60129-30

07S1-00371-38
0751-00372-38
0000-60129-26

_0111-12045-00
_0111-12070-00
01U1-12020-50

| 0111-12090-00

99MS-60129-40

\ 99MS-60129-60

01S1-12040-00

0000-60129-63

0000-60129-10

|
4

0251-02512-50 /

AN
| 0000-60129-52

0000-60129-53
01Q1-05012-00

\:
L

Tw

0000-60129-47

0000-60129-27

06R2-00420-25

01S1-12100-00 \

01M3—-12000-60

01S1-12080-00
01U1-12020-50

D

01U2-12028-50
[} 0000-60053-04

99MS-60129-70

99MS-60129-60

| 0151-12080-00

01U1-12020-50

| 0000-60129-29



¢00/4s

MSSA-SB

Baugruppe.

99MS-60129-30
99MS-60129-33
99MS-60129-40
99MS-60129-60
99MS-60129-70

Zeichn. Nr.

0000-60053-04
0000-60129-10
0000-60129-26
0000-60129-27
0000-60129-29

0000-60129-35
0000-60129-36
0000-60129-37
0000-60129-38
0000-60129-39

0000-60129-47
0000-60129-48
0000-60129-52
0000-60129-53
0000-60129-63

0002-54457-01
0004-54210-01
0111-12045-00
0111-12070-00
0116-05008-23

961946

Mat. Nr.

961927
961928
961935
961902
961901

Mat. Nr.

977114
961914
961923
961924
961926

961930
961931
961932
961933
961934

961945
961954
962504
962503
10984719

975923
971605
971781
971784
971834

Seilsage SB

Deutsch

Antriebseinheit
Werktisch
Umlenkrolleneinheit
Umlenkrolle 200 mit Loch
Umlenkrolle 200

Deutsch

Schwenkhalter
Chassis SB
Wippe

Achse
Klammer

Seitenblech li
Seitenblech re
Verschalung hinten
Mittelblech

Haube

Distanzstlick
Rollenabdeckung
Klemmblech
Schutzlappen
Blchse

HS-Typenschild gross
Aufhéngebigel 62mm
Inbus-Schraube M12x45
Inbus-Schraube M12x70
Inb-Schr.extr.n.Kopf M5x8

English

Drive unit SB

Work table

Deflection pulley unit
Swivel pulley 200 w.hole
Swivel pulley 200

English

Swivelling support
Chassis SB
Compensator
Shaft

Clamp

Side plate left
Side plate right
Casing back
Medium plate
Cowling

Distance piece
Covering for curling
Clamping plate
Protective flap
Bush

HS-serial plate large
Gambrel stick 62mm
Allen head screw M12x45
Allen head screw M12x7
Allen screw M5x8

Francais

Groupe d' entrainement

Etabli

Unité poulie de renvoi

Poulie de renvoi 200 avec trou
Poulie de renvoi 200

Frangais

Support orientable
Chéssis SB
Batoude

Arbre

Bride de fixation

Chape latérale a gauche
Chape latérale a droite
Coffrage arriere

Tole au centre

Capot

Piece entretoise
Barriére pour roules
Tole pour gripper
Protection

Douille

Plague de fabrication HS grande
Etrier de suspension 62mm

Vis & six pans creux M12x45
'Vis a six pans creux M12x70
Vis a 6 pans cre.extr.bas M5x8

Italiano

Unita di comando

Banco di lavoro

Unita di galoppino orientabile
Puleggia orientabile 200 con buco
Puleggia orientabile 200

Italiano

Supporto orientabile
Telaio SB

Altalena

Albero

Fermaglio

Lamiera laterale di sinistra
Lamiera laterale di destra
Cassero dietro

Lamiera nel centro
Calotta

Pezzo distanziatore
Copertura per rulli
Lamiera per bloccaggio
Gomma di protezione
Boccola

Targhetta del modello HS grande
Staffa di sospensione 62mm

Vite ad esagono cavo M12x45

Vite ad esagono cavo M12x70

Vite ad esag.cavo M5x8 extra bassa

Stk.

NN R R

Stk.

N R R RN N N R R RN

Rk N PR



¢00/49s

0000-60129-39

0004-54210-01

13D1-20901-00  01S1-12090-00

01M3-12000-60

0000-60129-38

@

0721-00150-50
0000-60129—-35

0000-60129-37

<0/

1201-00010 N

/ 0000-60129-52
i} 0000-60129-53

[
J i 01Q1-05012-00

0251-02512-50 //
0000-60129-27

06R2-00420-25 \

01S1-12100-00 \
01M3-12000-60

99MS—-60129-30

0000-60129-26

_0111-12045-00
_0111-12070-00

07S1-00371-38
07S1-00372-38

01U1-12020-50

| 0111-12080-00

99MS—-60129-40

99MS-60129-60

1 ooo0-60129-48

0000-60129-47

01S1-12080-00
01U1-12020-50

01U2-12028-50
0000-60053-04

01S1-12040-00

99MS—-60129-70

99MS-60129-60

[ 0000-60129-29

0000-60129-63

0000-60129-10



¢00/4s

MSSA-SB

Zeichn. Nr.

01M3-12000-60
01Q1-05012-00
01S1-12040-00
01S1-12080-00
01S1-12090-00

01S1-12100-00
01U1-05009-50
01U1-12020-50
01U2-12028-50
02S1-02512-50

03W1-05011-05
06R2-00420-25
07S1-00371-38
07S1-00372-38
07Z1-00150-50

08H1-73059-08
12D1-00010
13D1-20901-00

961946

Mat. Nr.

979309
971880
979337
971924
971925

979341
971953
979354
971964
971996

972105
977204
979703
979707
972838

972882
974924
961979

Seilsage SB

Deutsch

Stop-Mutter M12 nied.Form
Pan-Head-Schr. M5x12
6kt-Schraube M12x40
6kt-Schraube M12x80
6kt-Schraube M12x90

6kt-Schraube M12x100
U-Scheibe M5

U-Scheibe M12
U-Scheibe M12 13/24/2,5
Seegerring Welle Dm 25

Federscheibe gewellt M5
Luftrad 420/100/25

FF Kupplung 3/8 Zoll
Nippel 3/8 Zoll
Hydraulikzylinder 3L

Ger.Verschr. 3/8-08L
Schlauch Nr. 010
Spannverschluss

English

Stop nut M12 thin head
Pan-head screw M5x12
Hexagonal screw M12x40
Hexagonal screw M12x80
Hexagonal screw M12x90

Hexagonal screw M12x100
U-washer M5

U-washer M12

U-washer M12 13/24/2,5
Seeger cirglip-ring arbre dia.25

Lock washer ribbed M5
Wheel cpl. 420/100/25
Coupling 3/8"

Nipple 3/8"

Hydraulic cylinder 3L

Straight screw conn. 3/8-08L
Hose No. 010
Catch

Francais

Ecrou Nylstop M12 bas.

Vis Pan-head M5x12

Vis a téte hexagonale M12x40
Vis a téte hexagonale M12x80
Vis a téte hexagonale M12x90

Vis a téte hexagonale M12x100
Rondelle en U M5

Rondelle en U M12

Rondelle en U M12 13/24/2,5
Ann.ret. Seeger Séggre-arb.dia25

Disque de ressort, frise M5
Roue 420/100/25

Coupleur femelle alu 3/8"
Raccord méle alu 3/8"
Cylindre hyraulique 3L

Vissage droit 3/8-08L
Tuyau No. 010
Vanne

Italiano

Dado M12

Vite Pan-head M5x12

Vite a testa esagonale M12x40
Vite a testa esagonale M12x80
Vite a testa esagonale M12x90

Vite a testa esagonale M12x100
Rondella a U M5

Rondella a U M12

Rondella a U M12 13/24/2,5
Anello tipo seeger albero dia.25

Rosetta elastica curvata M5
Ruota 420/100/25

Raccordo bruning femm. 3/8"
Raccordo 3/8"

Cilindro idraulico 3L

Avvitamento diritto 3/8-08L
Tubo No. 010
Fermaglio

Stk.

44

= N

R PPN NN B 00ON

NN



SB /002

060129-283

0000

—o0
00

01U1-12020
0111=12090

01U1-12020-20

01M3—-12000-60




¢00/4s

MSSA-SB

Baugruppe.

0000-60129-28
0111-12090-00
01M3-12000-60
01U1-12020-50

961946

Mat. Nr.

961925
971786
979309
979354

Seilsage SB

Deutsch

Zylinder-Kopfstiick
Inbus-Schraube M12x90
Stop-Mutter M12 nied.Form
U-Scheibe M12

English

Cylinder header

Allen head screw M12x90
Stop nut M12 thin head
U-washer M12

Francais

Cylindre tétiere

Vis a six pans creux M12x90
Ecrou Nylstop M12 bas.
Rondelle en U M12

Italiano

Cilindro

Vite ad esagono cavo M12x90
Dado M12

Rondella a U M12

Stk.

A NN P



¢00/49s

B

08V1-893351-18 .

O,
C‘(/r/

04B1-06350-00 %2 Loctte 542

08D1-80321-38

[® ]

0001-52118-01
0501-00120-25

0001-52118-03
03D1-11215-00
Loctite 542 0000—61115-20




¢00/4s

MSSA-SB

Baugruppe.

0000-61115-20
0001-52118-01
0001-52118-03
03D1-11215-00
04B1-06350-00

0501-00120-25
08D1-80321-38
08V1-89331-18

961946

Mat. Nr.

10986447
970494
970495
972080
972115

972223
972861
972978

Seilsage SB

Deutsch

Duse R1/8 VMH
Spez.Hohlschraube BC/BL-S
Ventilkdrper BC/BL-S/AL
Druckfeder Dm 6,3/0,8x23
Kugel Dm 6,35 1/4 Inch.

O-Ring 12.00x2.50 N 70
Dichtkantenring G 3/8
Verschlussschr. 1/8-zyl.

English

Venturi tube R1/8 VMH
Spec. Banjo bolt BC/BL-S
Valve body BC/BL-S/AL
Press.spring diam.6,3/0,8x23
Ball dia 6.35 1/4 Inch

O-ring seal 12.00x2.50 N 70
Sealing edge ring G3/8
Locking screw 1/8-cyl.

Francais

Buse R1/8 VMH

Boulon creux spez. BC/BL-S
Clapet BC/BL-S/AL

Ressort a press.dia.6,3/0,8x23
Bille diam. 6,35 1/4 Inch.

Joint torique 12.00x2.50 N 70
Ann.d'étanchéité a arétes G3/8

Bouchon de ferm. a vis 1/8'-cyl.

Italiano

Mantice R1/8 VMH

Vite cava spec. BC/BL-S

Valvola BC/BL-S/AL

Molla di compress.diam.6,3/0,8x23
Sfera diam. 6,35 1/4 Inch.

Guarnizione OR 12.00x2.50 N 70
Anello di tenuta a spigoli G3/8
Tappo a vite 1/8"-cyl.

Stk.

NN R R

N



¢00/49s

0000-60129-46

0000-60129-45

0151-12040-00

RN

01U1-12020-50

0000-60129-44

0000-60129-43

0151-12020-00

\W
[ TTHH[A

-

01U1-12020-50

U1

' H“_E// 0151-12070-00



0T-

¢00/4s

MSSA-SB

Baugruppe.

0000-60129-46
0000-60129-45
0000-60129-44
0000-60129-43
01S1-12040-00
01U1-12020-50
01S1-12020-00
01S1-12070-00

961946

Mat. Nr.

961944
961943
961941
961940
979337
979354
971914
971922

Seilsage SB

Deutsch

Befestigungsstahl
Distanzgeber
Rasthebel

Federblech
6kt-Schraube M12x40
U-Scheibe M12
6kt-Schraube M12x20
6kt-Schraube M12x70

English

Anchorage steel

Spacer

Detent lever

Spring steel sheet
Hexagonal screw M12x40
U-washer M12

Hexagonal screw M12x20
Hexagonal screw M12x70

Francais

Fixation en acier

Distancier

Levier d'enclenche

Tole de ressort

Vis a téte hexagonale M12x40
Rondelle en U M12

Vis a téte hexagonale M12x20
Vis a téte hexagonale M12x70

Italiano

Fissaggio in acciaio
Distanziatore

Leva d'arresto

Lamiera a molla

Vite a testa esagonale M12x40
Rondellaa U M12

Vite a testa esagonale M12x20
Vite a testa esagonale M12x70

Stk.

I N N N e R



¢00/49s

TT-

01U1-06125-00 0151-12040-00

g

0000—-60053—-24

Lk

0111-06040-00

0000—-60053-14

0000—-60053-27




A%

¢00/4s

MSSA-SB

Baugruppe.

0000-60053-14
0000-60053-24
0000-60053-27
0111-06040-00

01S1-12040-00
01U1-06125-00

961946

Mat. Nr.

977120
977954
977956
971715
979337
979352

Seilsage SB

Deutsch

Ring

Schutzbilichse

Hulse

Inbus-Schraube M6x40
6kt-Schraube M12x40
U-Scheibe Dm 6.4x12.5x1.6

English

Ring

Protection bush

Sleeve

Allen head screw M6x40
Hexagonal screw M12x40
U-washer dia 6.4x12.5x1.6

Francais

Anneau

Douille protectrice

Douille

Vis a six pans creux M6x40

Vis a téte hexagonale M12x40
Rondelle en U dia. 6.4x12.5x1.6

Italiano

Anello

Boccola di protezione

Boccola

Vite ad esagono cavo M6x40
Vite a testa esagonale M12x40
Rondella a U diam. 6.4x12.5x1.6

Stk.

O N 0O 0NN



¢00/49s

eT-

Loctite 542

01U1-08015-30

Loctite 542

08W3-18151-12

07K3—04991-38

0000-60129-51

0/52-07317-38

05C1—-16172-38

08V1-89351-38

0111-08050-00

0/752—-17217-38

05C1-161/2-38




vi-

¢00/4s

MSSA-SB

Baugruppe.

0000-60129-51
0111-08050-00

01U1-08015-50
05C1-16172-38
07K3-04991-38

07S2-07317-38
07S2-17217-38
08V1-89351-38
08W3-18151-12

961946

Mat. Nr.

962108
971745
979353
972187
961666

979716
972795
972980
972998

Seilsage SB

Deutsch

Wasserblock
Inbus-Schraube M8x50
U-Scheibe M8
Kupferdichtung G 3/8
Kugelhahn 3/8"i/a

Steckkuppl. 3/8A WR017 R
Stecknippel 3/8 A 1-WR017
Verschlussschr. 3/8-zyl.

Winkelverschr. 3/8NPT-12L

English

Block

Allen head screw M8x50
U-washer M8

Copper sealing G 3/8
Ball valve 3/8"i/a

Coupling 3/8A WR017 R
Plug-in nipple 3/8 A 1-WR017
Locking screw 3/8-zyl.

Angle connection 3/8NPT-12L

Francais

Bloc

Vis a six pans creux M8x50
Rondelle en U M8

Joint cuivre G 3/8

Robinet d'eau a bille 3/8"i/a

Raccord 3/8A WR017 R
Raccord male 3/8 A 1-WR017
Bouchon de ferm. a vis 3/8-zyl.
Raccord a vis coudé 3/8NPT-12L

Italiano

Blocco

Vite ad esagono cavo M8x50

Rondella a U M8
Guarnizione in rame G 3/8
Rubinetto sferico 3/8"i/a

Raccordo 3/8A WR017 R

Raccordo innestabile 3/8 A 1-WR017

Tappo a vite 3/8-zyl.

Avvitamento angolare 3/8NPT-12L

Stk.

P W NN P



SB /002

0801-00080—-10

50mm
08R1-48161-08

08C1-07052-08

——
L F=

{ =T
=k -
® \ ) . ®

-15



9T-

¢00/4s

MSSA-SB

Baugruppe.

08B1-04051-08
08C1-07052-08
0801-00080-10
08R1-48161-08

961946

Mat. Nr.

972843
972853
972928
972950

Seilsage SB

Deutsch

Ueberwurfmutter 08 L
Schneidring Rohr 08
Hydraulikrohr Dm 8x1
Red.Einsatz Rohr 12-08 L

English

Swivel nut 08 L

Cultting ring pipe 08
Hydraulic pipe dia 8x1
Red.insert pipe 12-08 L

Francais

Ecrou de serrage 08 L
Douille a sertir pour tuyau 08
Tuyau hydraulique diam. 8x1
Red.Tuyau d'insertion 12-08 L

Italiano

Dado a risvolto 08 L

Anello maschiante per tubo 08
Tubo idraulico diam. 8x1
Riduzione tubo di condotto 12-08 L

Stk.

1
1
0,05
1



SB /002

—60129-58

0000

05010-00

oz 0111—

96505-00

06C1-

05009-350

01U1-

00

0111-05012-

-17



8T-

¢00/4s

MSSA-SB

Baugruppe.

0000-60129-58
0111-05010-00
0111-05012-00
01U1-05009-50
06C1-96505-00

961946

Mat. Nr.

10980130
971688
971689
971953
962967

Seilsage SB

Deutsch

Scharnierplatte SB
Inbus-Schraube M5x10
Inbus-Schraube M5x12
U-Scheibe M5

Scharnier (gerades Band)

English

Crust hinge SB

Allen head screw M5x10
Allen head screw M5x12
U-washer M5

Hinge (straight strip)

Francais

Panneau charniére SB

Vis a six pans creux M5x10
Vis a six pans creux M5x12
Rondelle en U M5
Charniére (bande droite)

Italiano

Lastra a cerniera SB

Vite ad esagono cavo M5x10
Vite ad esagono cavo M5x12
Rondella a U M5

Cerniera (corda dritta)

Stk.

N 0 b~ BN



¢00/49s

6T-

01M1-06000-00

0000-60128-43

0000-60139-03

0000-60147-31

Loctite 243

blockieren

04R6—-CSK30—-PP1

0111-06025-00

0000-60147-33

0000-60139-01

0000—

60147-19

0111-04010-00

10 Nm

35

Loctite 243

0111-06012-00

0501-00620-15

0111-04010-00

Loctite 243

04R3-06206—-00

05D1-45524-00

0000-60128-44

Bei Montage gleiche
Laufrichtung sdmtlicher
Rollen beachten

Am ganzen Umfang leichter Fettfilm

Die Antriebswelle muss
im UHRZEIGERSINN mitdrehen

g AN ZA

’ . 0000-60128-99
(% ’W//}/}/é'
i \ 0000—-60147-21
% Lrocﬂte 663 Locﬂte 6;)3 7
S %
7 [\ 4 A‘-"‘l 4
0000-60128-42
~

0001-54366—-02

04R3-06206-00

0501-00620—-15

0000-60128-45




0c¢-

¢00/4s

99MS-60129-30

Zeichn. Nr.

0000-60128-42
0000-60128-43
0000-60128-44
0000-60128-45
0000-60128-99

0000-60139-01
0000-60139-03
0000-60147-19
0000-60147-21
0000-60147-31

0000-60147-33
0001-54366-02
0111-04010-00
0111-06012-00
0111-06025-00

01M1-06000-00
04R3-06206-00

04R6-CSK30-PP1

05D1-45524-00
0501-00620-15

961927

Mat. Nr.

960708
960718
960719
960720
961286

964209
964218
965658
965659
960596

960575
975878
971678
971704
971711

979307
972153
960597
969143
964355

Antriebseinheit

Deutsch

Antriebswelle
Distanzring
Lagerschild Loslager
Lagerschild Festlager
Deckel hinten

Felge

Deckel vorn
Rollenlager SK-B
Dichtring SK-B
Schraube

Antr.Bandage 200 schwarz
Aufnahmepl.
Inbus-Schraube M4x10
Inbus-Schraube M6x12
Inbus-Schraube M6x25

Mutter 6 kt. M6x0.8d
Rillenkugellager 6206-2RS
Freilauf CSK 30 ohne Keil
Dichtring Dm 45x52x4
O-Ring 62.00x1.50 N 70

Drive unit SB

English

Driveshaft
Distance washer
Support flange
Support flange
Cover back

Rim

Cover in the front
Roller bearing SK-B
Sealing ring SK-B
Screw

Lining for pull. 200 black
Flange

Allen head screw M4x10
Allen head screw M6x12
Allen head screw M6x25

Hexagonal nut M6x0.8d
Grooved ball bear. 6206-2RS
Freewheel CSK 30 excl.key
Sealing ring dia 45x52x4
O-ring seal 62.00x1.50 N 70

Groupe d' entrainement

Francais

Arbre d'entrainement
Entretoise

Bloc support

Bloc support
Couvercle arriere

Jante

Couvercle a l'avant

Boite d'essieu a rouleaux SK-B
Joint d'étanchéité SK-B

Vis

Bandage poulie 200 noir
Bride de moteur

Vis a six pans creux M4x10
Vis a six pans creux M6x12
Vis & six pans creux M6x25

Ecrou hexagonal M6x0.8d

Roul. a billes rainuré 6206-2RS
Roue libre CSK 30 excl.coin
Joint d'étanchéité diam.45x52x4
Joint torique 62.00x1.50 N 70

Unita di comando

Italiano

Albero di trasmissione
Anello di spallamento
Supporto lat.mot. Puleggia
Supporto lat.mot. Puleggia
Copertura dietro

Cerchione

Copertura davanti
Flangia intermedia SK-B
Anello di tenuta SK-B
Vite

Gomma puleggia trazione 200 nera

Flangia fissaggio mot.

Vite ad esagono cavo M4x10
Vite ad esagono cavo M6x12
Vite ad esagono cavo M6x25

Dado esagonale M6x0.8d

Cuscinetto rigido a sfere 6206-2RS

Ruota libera CSK 30 excl. Cuneo
Anello di tenuta diam. 45X52X4

Guarnizione OR 62.00x1.50 N 70

Stk.

e N N



¢00/49s

T¢-

|
=

B

T

0000-60129-34

|
Z 4

0111-08012-00

[T

—

01M3-08000-60

03D2-34016-16

0111-08016-00

Schnitt A=A

01S1-12050-00

0000-60128-66

0111-08020-00

0000-60128-64

0114-08016-21

01M1-12000-00



ac

¢00/4s

99MS-60129-33

Baugruppe.

00000-60128-64
0000-60128-66
0000-60129-34
0111-08012-00
0111-08016-00

0111-08020-00
0114-08016-21
01M1-12000-00
01M3-08000-60
01S1-12050-00
03D2-34016-16

961928

Mat. Nr.

960738
960740
961929
971729
971731

979283
971825
971849
971861
971919
961947

Werktisch

Deutsch

Distanzstlick
Seil-Klemmleiste
Zangenblech
Inbus-Schraube M8x12
Inbus-Schraube M8x16

Inbus-Schraube M8x20
Senkkopfschraube M8x16
Mutter 6Kt. M12
Stop-Mutter M8 nied.Form
6kt-Schraube M12x50
Druckfeder 16 x 1.6 x 34

Work table

English

Distance piece

Wire terminal strip
Gripper plate

Allen head screw M8x12
Allen head screw M8x16

Allen head screw M8x20
Counters.head screw M8x16
Hexagonal nut M12

Stop nut M8 thin head
Hexagonal screw M12x50
Pressure spring 16 x 1.6 x 34

Etabli

Francais

Piéce entretoise

Listeau de serrage pour cable
Pince pour Tole

Vis a six pans creux M8x12
Vis & six pans creux M8x16

Vis a six pans creux M8x20

Vis téte fraisée M8x16

Ecrou exagonal M12

Ecrou Nylstop M8 bas.

Vis a téte hexagonale M12x50
Ressort & pression 16 x 1.6 x 34

Banco di lavoro

Italiano

Pezzo distanziatore
Ganascia per filo

Pinza per lamiera

Vite ad esagono cavo M8x12
Vite ad esagono cavo M8x16

Vite ad esagono cavo M8x20
Vite a testa svasata M8x16
Dado esagonale M12

Dado M8 autobloccante testa bassa

Vite a testa esagonale M12x50

Molla di compressione 16 x 1.6 x 34

Stk.

P NP NN

R RPN RN R



0000-601359-01

0111-06025-00

SB /002

0000-60147-33

0425-03007-10

01U1-12020-50

0151-12030-00

0000-60128-99

0000-60128—-46

01M1-06000-00

0116—04008—-25

0501-00620-15

- -

0000-60129-42

0000-60129-41

05D1-45524-00

Am ganzen Umfang Fettfilm

-23



ve-

¢00/4s

99MS-60129-40

Zeichn. Nr.

0000-60128-46
0000-60128-99
0000-60129-41
0000-60129-42

0000-60139-01
0000-60147-33
0111-06025-00
0116-04008-23
01M1-06000-00

01S1-12030-00
01U1-12020-50
04Z3-03007-10
05D1-45524-00
0501-00620-15

961935

Mat. Nr.

960721
961286
961938
961939

964209
960575
971711
971833
979307

971916
979354
979505
969143
964355

Umlenkrolleneinheit

Deutsch

Lagerblichse
Deckel hinten
Umlenkrollenachse
Dichtring

Felge

Antr.Bandage 200 schwarz
Inbus-Schraube M6x25
Inb-Schr.extr.n.Kopf M4x8
Mutter 6 kt. M6x0.8d

6kt-Schraube M12x30
U-Scheibe M12
Rillenkugellager 3007-2RS
Dichtring Dm 45x52x4
O-Ring 62.00x1.50 N 70

Deflection pulley unit

English

Bearing shell

Cover back
Deflection pulliy axis
Sealing ring

Rim

Lining for pull. @200 black
Allen head screw M6x25
Allen head screw M4x8
Hexagonal nut M6x0.8d

Hexagonal screw M12x30
U-washer M12

Grooved ball bearing 3007-2RS
Sealing ring dia 45x52x4
O-ring seal 62.00x1.50 N 70

Unité poulie de renvoi

Francais

Coussinet

Couvercle arriere

Axe de poulie de renvoi
Joint d'étanchéité

Jante

Bandage poulie 200 noir

Vis a six pans creux M6x25
Vis a 6 pans cre.extr.bas M4x8
Ecrou hexagonal M6x0.8d

Vis a téte hexagonale M12x30
Rondelle en U M12

Roul. a billes rainuré 3007-2RS
Joint d'étanchéité diam 45x52x4
Joint torique 62.00x1.50 N 70

Unita di galoppino orientabile
Italiano

Bossolo per supporto
Copertura dietro

Asse del galoppino orientabile
Anello di tenuta

Cerchione

Gomma puleggia trazione 200 nera

Vite ad esagono cavo M6x25

Vite ad esag.cavo M4x8 extra bassa

Dado esagonale M6x0.8d

Vite a testa esagonale M12x30
Rondella a U M12

Cuscinetto rigido a sfere 3007-2RS

Anello di tenuta diam 45x52x4

Guarnizione OR 62.00x1.50 N 70

Stk.

12
12



¢00/49s

Gc-

Loctite 2453

0000-60139-05

04R3-06007-00

0

0111-05040-00

01M1-12000-00

0000-60147-33

0000-60139-01

0111-06025-00

0111-04008-00

ae 12
\oct 0501-00620-15

0000-60139-08

Loctite 243

0151-12090-00 ﬁ\_v

0000-60139-09

05D1-45524-00

0000-60139-04

01M1-06000-00

Al

N\ Loctite 641

Am ganzen Umfang
leichter Fettfilm




9¢-

¢00/4s

99MS-60129-60

Zeichn. Nr.

0000-60139-01
0000-60139-04
0000-60139-05
0000-60139-08
0000-60139-09

0000-60147-33
0111-04008-00
0111-05040-00
0111-06025-00
01M1-06000-00

01M1-12000-00
01S1-12090-00
04R3-06007-00
05D1-45524-00
0501-00620-15
7777-VERPA-18

961902

Mat. Nr.

964209
964212
964213
965860
965859

960575
971677
971697
971711
979307

971849
971925
972149
969143
964355
962246

Umlenkrolle 200 mit Loch

Deutsch

Felge

Deckel hinten
Lagerbiichse
Halteflansch

Lagerbolzen

Antr.Bandage 200 schwarz
Inbus-Schraube M4x8
Inbus-Schraube M5x40
Inbus-Schraube M6x25
Mutter 6Kt. M6x0.8d

Mutter 6Kt. M12
6kt-Schraube M12x90
Rillenkugellager 6007-2RS
Dichtring Dm 45x52x4
O-Ring 62.00x1.50 N 70
Verpack. Umlenkrolle 200

Swivel pulley 200 w.hole

English

Rim

Cover back
Bearing shell
Support flange
Cap bolt

Lining for pull. @200 black
Allen head screw M4x8
Allen head screw M5x40
Allen head screw M6x25
Hexagonal nut M6x0.8d

Hexagon nut M12
Hexagonal screw M12x90
Grooved ball bear.6007-2RS
Sealing ring dia 45x52x4
O-ring seal 62.00x1.50 N 70
Package swivel pulley 200

Poulie de renvoi 200 avec trou

Francais

Jante

Couvercle arriere
Coussinet

Flasque de support
Coussinet

Bandage poulie 200 noir
Vis a six pans creux M4x8
Vis a six pans creux M5x40
Vis a six pans creux M6x25
Ecrou hexagonal M6x0.8d

Ecrou hexagonal M12

Vis a téte hexagonale M12x90
Roul. a billes rainuré 6007-2RS
Joint d'étanchéité diam. 45x52x4
Joint torique 62.00x1.50 N 70
Emballage Poulies de renvoi 200

Puleggia orientabile 200 con buco 2

Italiano

Cerchione

Copertura dietro
Bossolo per supporto
Flangia di supporto
Bussolo per supporto

Gomma puleggia trazione 200 nera
Vite ad esagono cavo M4x8

Vite ad esagono cavo M5x40

Vite ad esagono cavo M6x25

Dado esagonale M6x0.8d

Dado esagonale M12

Vite a testa esagonale M12x90

Cuscinetto rigido a sfere 6007-2RS

Anello di tenuta diam 45x52x4
Guarnizione OR 62.00x1.50 N 70
Imballaggio puleggia orientabile 200

Stk.

= =S R N

0 00 »~ 0



¢00/49s

L¢-

0111-04008-00 LOCtite 243

0501-00620-15

0151-12030-00
05D1-45524-00
0000-60139-04
0000-60139-05
01M1-06000-00

-

0000-60147-33

0000-60139-01

10 Nm 0111-06025-00

0111-04008-00

0000-60139-02

Loctite 249
g? 0000-60139-03

g3 Loctite 641

E

W 0251-03515-50
04R3-0600/-00

0501-00620-15

& Am ganzen Umfang

= leichter Fettfilm

A




8¢-

¢00/4s

99MS-60129-70

Zeichn. Nr.

0000-60139-01
0000-60139-02
0000-60139-03
0000-60139-04
0000-60139-05

0000-60147-33
0111-04008-00
0111-06025-00
01M1-06000-00
01S1-12030-00

01S1-12055-00
01S1-12070-00
02S1-03515-50
04R3-06007-00
05D1-45524-00
0501-00620-15

961901

Mat. Nr.

964209
964210
964218
964212
964213

960575
971677
971711
979307
971916

979338
971922
972000
972149
969143
964355

Umlenkrolle 200

Deutsch

Felge

Bolzen
Deckel vorn
Deckel hinten
Lagerbuchse

Antr.Bandage 200 schwarz
Inbus-Schraube M4x8
Inbus-Schraube M6x25
Mutter 6Kt. M6x0.8d
6kt-Schraube M12x30

6kt-Schraube M12x55
6kt-Schraube M12x70
Seegerring Welle Dm 35
Rillenkugellager 6007-2RS
Dichtring Dm 45x52x4
O-Ring 62.00x1.50 N 70

Swivel pulley 200

English

Rim

Bolt

Cover in the front
Cover back
Bearing shell

Lining for pull. @200 black
Allen head screw M4x8
Allen head screw M6x25
Hexagonal nut M6x0.8d
Hexagonal screw M12x30

Hexagonal screw M12x55
Hexagonal screw M12x70
Seeger cirglip-ring arbre dia.35
Grooved ball bear. 6007-2RS
Sealing ring dia 45x52x4
O-ring seal 62.00x1.50 N 70

Poulie de renvoi 200

Francais

Jante

Boulon

Couvercle a l'avant
Couvercle arriere
Coussinet

Bandage poulie 200 (dur)

Vis a six pans creux M4x8

Vis a six pans creux M6x25
Ecrou hexagonal M6x0.8d

Vis a téte hexagonale M12x30

Vis a téte hexagonale M12x55
Vis a téte hexagonale M12x70
Ann.ret. Seeger Seggre-arb.dia35
Roul. a billes rainuré 6007-2RS
Joint d'étanchéité diam. 45x52x4
Joint torique 62.00x1.50 N 70

Puleggia orientabile 200

Italiano

Cerchione

Bullone

Copertura davanti
Copertura dietro
Bossolo per supporto

Gomma puleggia trazione 200 nera
Vite ad esagono cavo M4x8

Vite ad esagono cavo M6x25

Dado esagonale M6x0.8d

Vite a testa esagonale M12x30

Vite a testa esagonale M12x55
Vite a testa esagonale M12x70
Anello tipo seeger albero dia.35
Cuscinetto rigido a sfere 6007-2RS
Anello di tenuta diam 45x52x4
Guarnizione OR 62.00x1.50 N 70

Stk.

= 0 ™R S LS

N RPN R R





